INSTRUCTION BULLETIN

No. 9006807
Machine: S20
Published: 05-2011
Rev. 00

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the
Parts List in the appropriate place in the machine manual for future
reference. Retaining the Parts List will make it easier to reorder
individual parts and will save the cost of ordering an entire Kkit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.

Installation instructions for kit number 9006313
SYNOPSIS:

This kit contains the parts needed to install a backup alarm / strobe light kit on S20 machines
equipped with the optional overhead guard (machines serial numbers 001318 and below only).

Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS: NONE
(Estimated time to complete: 1.5 hours)

PREPARATION:

1. Park the machine on a clean level surface,
turn off the machine, remove the key, and set
the parking brake.

FOR SAFETY: Before leaving or servicing
machine, stop on level surface, turn off
machine, and remove key.

2. Open the main cover.

3. Disconnect the battery cables from the
battery.

WARNING: Always disconnect battery
cables from machine before working on
electrical components.

INSTALLATION:

1. Use a pan screw (5), a lock washer (7), and a
hex nut (6) to install the finger clip (4) onto the
horn bracket (19). Refer to Fig. 1.

2. Insert the flasher (8) into the finger clip (4).
Refer to Fig. 1.

3. Use the hardware included with the spot light

(15) to install the spot light onto the horn
bracket (19). Refer to Fig. 1.

IB 9006807 (05-2011)

4. Use two hex screws (2) and two hex nuts (3)
to install the backup alarm (1) onto the horn
bracket (19). Refer to Fig. 1.

FIG. 1




5. Use two hex screws (20), two flat washers
(21), and two hex nuts (22) to install the light /
alarm assembly assembled in the previous
several steps onto the overhead guard. Refer
to Fig. 2.

8. Route the flashing light (16) cable through the
hole in the overhead guard and use two pan
screws (17), two flat washers (13), and two
hex nuts (18) to install the light onto the
guard. Refer to Fig. 3.

Light / alarm
assembly

Insert grommet =~ -
on alarm / strobe - -

harness (23) =~ .
/ - /
/// 21
- 22
e
FIG. 2

6. Trim the flashing light wires (16) to 6”.

7. Crimp a bullet terminal (26) onto each flashing
light (16) wire.

overhead
guard

FIG. 3

9. Connect the alarm / strobe harness (23) to the
flashing light (16). Refer to Fig. 3 and Fig. 4.

10. Connect the alarm / strobe harness (23) to the

backup alarm (1), spot light (15), and flasher
(8). Refer to Fig. 1 and Fig. 4.

IB 9006807 (05-2011)



TO: FLASHER
LABEL: (1) FLASHER -

TO1 BACK-UP LIGHT
LABEL® (1) BACK-UP LIGHT

TOt BACK-UP ALARM -
LABEL® (1) ALARM -

TO: MAIN
HARNESS
(NO LABEL)

/ Grommet

(C ( C
\ 3 \ X @
7/ 2/

WIRE # POSITION
80BA/TAN 1
45BA/GRN 2
OPEN 3
13BA/BLK 4

SE
il

TO: STROBE L IGHT
LABEL: (1) STROBE LT.

11. Cut the vinyl duct (24) into one 28” section
and two 10” sections.

12. Install the sections of vinyl duct (24) cut in
the previous step onto the overhead guard.
Refer to Fig. 5, Fig. 6, and Fig. 7.

FIG. 6

IB 9006807 (05-2011)

FIG. 4

FIG. 7

13. Route the alarm / strobe harness (23) through
the sections of vinyl duct, down between the
main cover and frame of the machine, and
connect the alarm / strobe harness to the
main wire harness. Refer to Fig. 4, Fig. 8, and
Fig. 13.

FIG. 8

14. Open and close the main cover several times
to ensure the cable is not being pinched when
the cover is closed.



15. Remove the floor plate from the operator
compartment. Set the floor plate and
hardware aside Refer to Fig. 9.

FIG. 9

16. Connect the main wire harness to the switch
(9). Refer to Fig. 12.

17. Wrap electrical tape around the main wire
harness / switch (9) connections from the
previous step. No metallic parts should touch
the connections. Contact with other metallic
parts could cause the system to short and the
alarm and lights will not operate.

18. Remove the nut from the switch (9).

19. Holding the switch (9), reach through the open
floor, insert the switch into hole in front of the
directional pedal, and thread the nut onto the
switch to secure the switch into place. Refer
to Fig. 10.

~ X
Note connector
orientation

FIG. 10

20. Hook the spring (10) to the switch (9). Refer
to Fig. 11.

NOTE: It is not necessary to remove the propel
pedal to install items shown in Fig. 11. The
exploded view is used to better illustrate how the
parts are assembled onto the machine.

FIG. 11

21. Hook the chain (11) onto the other end of the
spring (10). Refer to Fig. 6.

22. Slide the sleeve (25) onto the spring (10) and
chain (11). Refer to Fig. 6.

23. Use a pan screw (12), flat washer (13), and
hex nut (14) to install the chain (11) onto the
directional pedal. Refer to Fig. 6.

24. Reinstall the floor plate into the operator
compartment. Refer to Fig. 9.

25. Reconnect the battery cables to the batteries.
26. Start and test the machine. Operate the

machine in reverse and ensure all lights and
the alarm function.

IB 9006807 (05-2011)



3804LS-A3Y :T=aV]
*NeVH 380H1S/3SH3A3H 101

03NNT1NOD I

(6) youms
0} 108UU0D

*MS 3ISH3IA3Y (1) 7138V
HOLIMS 3SH3A3Y °1d0 :0L

U

L]
(e}
(=)

.Iww,gk-mwm_m AVTI3Y U‘HMWG-:._—MVJM_UDMH >I._.ZﬂNI§- VI
o) . % .
TIVNINGEL 3SN4 (02) :0L AV '

3xvHE Mdvd (1) T3av
“MS 3vHE ONIMYVd :0L

——C

G3NNTLNOD

(E) S1NdLNO d3SNd VHLX3 101

[

HOLIMS ©d1 :73av]
HOLIMS ©d1 MO 0L

1-AS 3@V
T-AS HSNYE NIVA :0L

&

BT

NS 3usS3ud
910 :mavi 17V (2) 13V
HOLIMS *SS3dd “Lv oL
10 *oNg 0L

2-AS 738V
(AINO SV9) ns.__.ﬁ ._mmm #7138V 2-AS HSNHE30IS 1HOIY tOL
ot K @
> K

©des
.

3INAON NOILINOI :73av7
37INAON NOILINOI :0L

© 9@
3NON_:T3Ev
HOLON ¥3LEVLS
_.l._ Lo ¥3LuvL ONNOHO 3NIONI 0L aNd T3NJ SVO
HOL0N /7708 a1 +3eva

JNEL OzH :73gy  H3LWVIS @0l dANd 13N SVO/°TI0S o fOL

HOSN3S dN3Ll O2ZH :01 3ATVA °TI0S 8YYO #7138V
3ATVA *T10S°8dVO 0L

FIG. 12

IB 9006807 (05-2011)



HOLIMS NMOQ
HSNYE NIVA :0L

:\_ NOD-MS HSNEg

ON-MS HSnua 17 3yivea Mavd

1HO17 Bivig
w @ ONIYaVd 0L

S\

3A08v_33S ALl
(2) :sT3avi
HOLINS NMOQ H3ddOH 301
440-1NHS H1V =73av1
“MS 440 LNHS
MOT4 HIV 0L INOJ-MS  H3dd0H

S
@ ON-MS Y3ddOH
g h @ @ ._.m<IW,\.. WIWLNI

(€) :sT3av - VIV tVHS
39NY9 13Nd 0L + NEVIV 34
3A08Y 335 (2) :73av
! 12) 1513av1 WevV 31810V tOL
@U 7 Y3L3N HNOH :0L
12) v . .o \
3
- WH + W
£a_:73av1 sa_s1zav »@_:73av7 NHOH 0L @I[
30010 30010 30010 @ W
‘ddNS *0S N4 *ddNS E-AS *ddnS 1-AS
20 0L S0 0L »0 10L - @
‘S ¥IIVHS (2) :73avT
*AS "HLN H3NVHS :0L
—
z =3
H Q3aNNTLNOD
d3NNILNOD

n

2# NNOJ dWvV1 :T13av
S+ NNOJ dnv7 =01

NV4 17138V
¥3dIM s13EVT NV4 13313 *1d0 0L T# NNOD oWV :T3EV7
oL EISEIEEEL G DOEE T# NNOD oWVl 10L
SSINGVH LHOIT U3HSVY *1dO 3 (1) T3V
39041S/3553ATY OHO 0L H3HSVI4 LdO *OL

(g2) ssauiey
agoJis / wiee
0} 108UU0D

IB 9006807 (05-2011)

FIG. 13




24 (10”)

FIG. 14

IB 9006807 (05-2011)




Bill of Materials for Alarm Kit, Backup, Strb, OHG, IC, Cl - 9006313

Tennant
Ref. Part No. Description Qty.
v 9006313 Alarm Kit, Backup, Strb, OHG, IC, ClI 1
A 1 72171 Alarm Assy, Backup, 12-48VDC 82-102DBA 1
A 2 1037346 Screw, Hex, M8 X 1.25 X 25, 9.8, SEMS 2
A 3 07791 Nut, Hex, FIng, M8 X 1.25 2
A 4 24576-1 Clip, Grip, Finger, 1.19-1.35D, NK PL 1
A 5 06920 Screw, Pan, Phl, M3 X 0.50 X 10, 4.8 1
A 6 01754 Nut, Hex, Std, M3 X 0.50, 8 1
A 7 39658 Washer, Lock, Int, 04 1
A 8 24576 Flasher, 12VDC [HD552PS83] 1
A 9 43673 Switch, Pull, NO 1
A 10 43672 Spring, Extn, 0.380D 0.05WIR 01.0L 1
A 11 28499-1 Chain, Sash, 35, 02.4L 04 Link 1
A 12 06927 Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 1
A 183 19066 Washer, Flat, 10 3
A 14 02850 Nut, Hex, Lock, M4 X 0.70, NL 1
A 15 36438 Light, Spot, 12VDC, 21CP, RWK 44025A 1
A 16 1017250 Light, Strobe, Amb, 12-48VDC 1
A 17 06933 Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 18 06549 Nut, Hex, Lock, M5 X 0.80, NL 2
A 19 1050046 Bracket, Mtg, Horn 1
A 20 1020341 Screw, Hex, M8 X 1.25 X 20, SS, SEMS 2
A 21 32491 Washer, Flat, 0.31, Std 2
A 22 08709 Nut, Hex, Lock, M8 X 1.25, NL 2
A 23 1051779 Harness, Alarm / Strobe, OHG [S20] 1
A 24 55034 Duct, Vyl, 0.74 X 1.50 .75D Max 48.0L 1
A 25 366025 Sleeve, Wyl Flex, .391D 03.0L 1
A 26 55272 Terminal, Bullet, Mal, .157D, 12GA 2

TENNANT COMPANY
P. O. Box 1452

Minneapolis, MN 55440-1452

IB 9006807 (05-2011)



